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ZHEJIANG DIANFENG INDUSTRIAL CO., LTD. Contact /
Applicant
NO. 602 CUIWEI ROAD, CAOZHAI TOWN, JINDONG Tol /
DISTRICT, JINHUA CITY, ZHEJIANG CHINA '
ZHEJIANG DIANFENG INDUSTRIAL CO., LTD.
< |Manufacturer
E NO. 602 CUIWEI ROAD, CAOZHAI TOWN, JINDONG DISTRICT, JINHUA CITY, ZHEJIANG CHINA
]
2
= Sample Name KN95 Protective Mask Trademark SUMMIT PERSON
<
é Sample Count 100 Piece(s)
[a ™)
=
g .
= Informaflon Size or / Colour /
g |of Submitted . .
E Specification
o Sample
= . Safety
Quality Grade / Category /
Style No. or M9502
Order No.
Test GB 2626-2019 Respiratory protection—Non—powered air—-purifying particle
Standards respirator
Test'Part 1# Mask
Description
.. Date of .
Test Type Commission Test L. 2021-05-19 Date of Checking 2021-05-26
Submission
Test Date 2021-05-19 To 2021-05-24

Test Standards

See next page (s)

As we have tested the sample(s) received, the test it
confirm to the standard GB 2626-2019, please refer

Conclusion
page (s).
Stamp of Inspection
Remarks /
Approver Checker = Editor
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Test Items

Description

Unit

Standard
Requirement

Results

Conclu
sions

Test Method/
Remarks

1# Mask

Respiratory
Resistance

Expiratory
Resistance

Pa

<210

Samples Without
Pretreatment:
1: 97
2: 98
Samples With
Pretreatment:
1: 89
2: 87

Pass

Inspiratory
Resistance

Pa

<210

Samples Without
Pretreatment:
1: 105
2: 106
Samples With
Pretreatment:
1: 99
2: 95

GB 2626-2019

Flammability

Afterflame Time

0

Pass

GB 2626-2019

Dead Space

%

0.9

Pass

GB 2626-2019

Filtration
Efficiency
(KN95)

NaCl Particle

%

Samples Without
Pretreatment:
1: 99.86
99. 83
99. 78
99. 74
99. 81
99. 75
99. 80
99. 69
9: 99.84
10: 99.76
11: 99.67
12: 99.70
13: 99.85
14: 99.82
15: 99.68
Samples With
Pretreatment:
1: 99.56
99. 49
99. 60
99. 42
99. 57

O N O O1 = W N

Ol = W DN

Pass

GB 2626-2019
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Test Items |Description| Unit Stagdard Results anclu Test Method/
Requirement sions Remarks
1# Mask
Based on the D1 D2 D3 D4 D5 TIL
. Tester
evaluation @ | G | & | W [ & | %
of TIL for 1 les|72|7o0|l7n7|74]72
each action,
at least 46 Wi thout 2 17.0(7.3(7.2]82]|7.1]714
of the 50 |p.oireat| 3 [ 5.5]6.5|6.2]7.3]6.8]6.5
actions, the ment
TIL is less 4 57 (16.3[7.1]185 ] 7.0(6.9
than 11%. 5 (71738290 76]7.8
Leakage Based on the 6 |6.1]68|65]|84]65]6.9 GB 2626-2019
(KN95) / / evaluation Pass
of the TIL With 7 7.5 (7.8 7.6 80| 7.7|77
for total p iveat| s [6.1] 71|70 |7.7]63]658
person, at ment
least 8 of 9 |71|rolne|n7]63]|71
the 10 1063]|69]66]|82|s81]72
person being
tested, the
total TIL is
less than
8%.

Blank Part Below
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